
Breakdown Re-Created by Allen R., 05-12-05 

1

ELECTRIC TOOL PARTS LIST 
 

 
STATIONARY TABLE SAW 2005 • 05 • 12 
Model   C 10FL (E1) 

 

 
 WWW.HITACHIPOWERTOOLS.COM for more Breakdowns 



Breakdown Re-Created by Allen R., 05-12-05 

2

WWW.HITACHIPOWERTOOLS.COM for more Breakdowns 

 
ITEM 

# 
CODE # DESCRIPTION NO 

USED 
Remarks      

1550 726307 CR. RE.COUNT HD. TAPPING SCREW M4*16-16 2  
2372 726346   TABLE 1  
2374 726347 BODY 1  
2376 726348 HEIGHT LEVER SEAT 1  
2378 726349 CUTTER SHAFT 1  
2379  INSERT 1  
2389 726350 WHEEL 1  
2390 726351 COMPRESSION SPRING 1  
2552 726353 HANDLE 1  
09HZ 726436 SPINDLE PULLEY 2  
09JK 726437 WRENCH HEX. 1  
0BAC 726454 SET NUT 1  
0BAE 726455 ARBOR COLLAR 1  
0BB2 726462 PARRLE RING 2  
0DMP 726465 SPECIAL BOLT 1  
0GD0 311128 BLADE 1  
0HVX 726469 BALL BEARING 2  
0J4K 726480 FLAT WASHER 8  
0J4N 726481 FLAT WASHER 3  
0J69  FLAT WASHER 1  
0J6T 726485 FLAT WASHER 1  
0JAF 726502 EXTERNAL TOOTH LOCK WASHER 4  
0JC9 726506 SPRING PIN 1  
0JCH 726508 SPRING PIN 1  
0JG5 726517 PARALLEL KEY 2  
0JH7 726519 V-BELT 1  
0JP3 726522 HEX. HD. BOLT M8*1.25-12 2  
0JPU 726527 HEX. HD. BOLT M8*1.25-20 4  
0JUB 726530 HEX. SOC. HD. CAP BOLT M5*0.8-12 2  
0JV3 726532 HEX. SOC. HD. CAP BOLT M10*1.5-20 2  
0JV5 726533 HEX. SOC. HD. CAP BOLT M10*1.5-35 4  
0JX7 726534 HEX. SOC. SET SCREW M6*1.0-6 4  
0JZ4 726537 HEX. SOC. SET SCREW M6*1.0-8 2  
0K05 726318 HEX. SOC. TRUSS HD. SCREW M8*1.25-20 8  
0K0T 726317 HEX. HD. SCREW AND WASHER M8*1.25-20 4  
0K10 726316 HEX. HD. SCREW AND WASHER M8*1.25-30 1  
0K17 726321 HEX. HD. SCREW AND WASHER M8*1.25-20 1  
0K19 726315 HEX. HD. SCREW AND WASHER M10X1.5-25 6  
0K2C 726540 HEX.SOCKET HD.CAP SCREWS M8X1.25-16 6  
0K3X 726545 CR.RE. PAN HD. SCREW & WASHER M5X0.8-14 6  
0K4A 726308 CR.RE. PAN HD. SCREW & WASHER M5*0.8-16 2  
0K56 726548 CR. RE. COUNT HD. SCREW M5*0.8-12 4  

 
 
 
 
 

C10FL PARTS 



Breakdown Re-Created by Allen R., 05-12-05 

3

 
ITEM  

# 
CODE # DESCRIPTION NO 

USED 
Remarks    

0K61 726551 CR. RE. COUNT HD. SCREW M5*0.8-12 1  
0K7F 726555 CR. RE. ROUND WASHER HD. SCREW M5*0.8-8 4  
0K7G 726556 CR. RE. ROUND WASHER HD. SCREW M5*0.8-12 4  
0K9P 726565 CR. RE. TRUSS HD. TAPPING SCREW M6X14-12 13  
0KA0 726569 CR.RE. PAN HD. TAPPING SCREW M5*12-20 4  
0KAA 726571 CR.RE. PAN HD. TAPPING SCREW M5*12-16 7  
0KC8 726574 CR. RE. TRUSS HD. TAPPING SCREW M4*16-16 8  
0KCX 726577 CR. RE. PAN HD PLAIN WASHER TAPPING SCREW M5*0.8-10 4  
0KFG 726587 CR. RE. PAN HD. SCREW M5*0.8-12 4  
0KK9 726592 SLOTTED PAN HD.SCREW M6*1.-20 2  
0KL1 726595 CR.RE. PAN HD. ROUND NECK SCREW M6*1.0-12 2  
0KMS 726597 HEX. NUT M6*1.0 T=5 2  
0KMU 726599 HEX. NUT M10*1.5 T=8 1  
0KMW 726601 HEX. NUT M10*1.5 T=4 1  
0KMY 726603 HEX. NUT M8*1.25，T=6.5 2  
0KN3 726604 HEX. NUT M16*1.5，T=10 1  
0KNV 726606 HEX. NUT 5/8*18UNF T=8 2  
0KQF 726611 CROWN NUT M8*1.25，T=18 2  
0KQP 726614 SQUARE NUT M8*1.25 T=6.5 6  
0KQW 726615 NUT CHUCK M5*0.8 T=5 2  
0KQX 726616 NUT CHUCK M6*1.0 T=6 2  
0KR1 726618 NUT CHUCK M16*2.0 T=16 3  
0KSC 726623 STRAIN RELIEF 1  
0KTA  STRAIN RELIEF 5  
0LMK 726633 LOCKING CABLE TIE 5  
0QGR 726639 COMPRESSION SPRING 1  
0R25 726640 COLLAR 1  
0STF 726643 PARRLE RING ASS'Y 1  
10LB 726650 BOLT CLAMP 1  
10LE 726651 CR. RE. TRUSS HD. ROUND NECK SCREW M5*0.8-16 2  
145M 726654 SPRING PIN 2  
151G 726655 O-RING ROD 2  
22HS 726674 MOTOR ASS'Y 1  
22VD 726683 PARALLEL PIN 1  
22VF 726684 SLEEVE 1  
22VT 726686 EXTENTION WING 2  
237E 726687 BODY SHELL 1  
237F 726688 BEVEL GEAR 1  
237G 726689 REINFORCE PLATE 1  
237L 726690 LOCK HANDLE 1  
237N 726691 CENTER SHAFT 1  
237P 726692 HEIGHT REGULATER BOLT 1  
237Q 726693 CENTER SHAFT 1  
237T 726694 SET PLATE 2  
237U 726695 COVER 1  
237V 726696 DUST GUARD 1  
237W 726697 GUIDE BLOCK 1  
237X 726698 SPONGE 4  
237Y 726699 WHEEL 1  

237Z 726700 SET PLATE 1  
 

PARTS C10FL



Breakdown Re-Created by Allen R., 05-12-05 

4

ITEM  
# 

CODE # DESCRIPTION NO 
USED 

Remarks     

238D 726701 RETAINING CLIP 1  
238G 726702 LOCATION SEAT 2  
238K 726705 ARM BRACKET 2  
238M 726707 WASHER 1  
238R 726710 COLLAR 1  
238S 726711 POINTER 1  
238T 726712 ROLLING WHEEL 2  
238V 726713 WORM 1  
239F 726714 RAIL 2  
239G 726715 LINK PLATE 1  
239H 726716 SIDE COVER(LEFT) 1  
239J 726717 SIDE COVER(RIGHT) 1  
239K 726718 RAIL (LEFT) 1  
239L 726719 LINK PLATE(BACK) 1  
239M 726720 SIDE COVER(LEFT) 1  
239N 726721 SIDE COVER(RIGHT) 1  
23B9 726723 RAIL (RIGHT) 1  
23BA 726724 SCREW M6*1.0 2  
23C4 726725 FLAT WASHER 3  
23C5 726726 SHAFT 1  
23C6 726727 TORSION SPRING 1  
23CA 726728 LOCKING ROD 1  
23CN 726729 HEX.SOCKET HD.CAP SCREWS M6*1.0-40 4  
23KE 726731 HEX. NUT M16*1.5,T=7 1  
23KS 726732 BALL BEARING 2  
253M 726735 RETAINING CLIP 2  
253T 726736 DUST PLATE 1  
255V 726737 WASHER 1  
25JY 726738 SWITCH MOUNTING 1  
25MZ 726739 SWITCH BOX 1  
25S2 726740 CIRCUIT BREAKER SWITCH 1  
25VD 726741 POWER CABLE 1  
26MP 726748 REAR BRACKET 2  
26PT 726749 COMPRESSION SPRING 1  
26PV 726750 CONNECTOR BOX 1  
26QL 726751 CONNECTOR BOX COVER 1  
26VG 726752 WIRE CONNECTOR 1  
26VH 726753 WIRE CONNECTOR 1  
26WW 726754 CONNECTOR BOX COVER 1  
26Y4 726755 LEAD WIRE ASS'Y 1  
26YD 726756 LEAD WIRE ASS'Y 1  
26YE 726757 LEAD WIRE ASS'Y 1  
26YF 726758 LEAD WIRE ASS'Y 1  
27G2 726772 INSERT 1  
27G7 726774 DADO TABLE INSERT 1  
27GA 726775 HANDLE 2  
27YV 726781 HEX. SOC. HD. CAP BOLT M10*1.5-55 1  
28Z5 726863 ANCHOR BLOCK 2  
28DX 726788 WORM 1  

 
 
 



Breakdown Re-Created by Allen R., 05-12-05 

5WWW.HITACHIPOWERTOOLS.COM for more Breakdowns 

 

 
 

ITEM  
# 

CODE # DESCRIPTION NO 
USED 

Remarks     

28DY 726789 BEVEL GEAR 1  
28MS 726806 BLADE GUARD ASS'Y 1  
28MY 726807 PARALLEL BRACKET ASS'Y 1  
28N0 726808 MITER GAUGE ASS'Y 1  
28RA 726818 SWITCH BOX COVER 1  
290V 726868 SCALE 1  
291D 726869 BODY SHELL 1  
291E 726870 BODY SHELL 1  
291F 726871 BODY SHELL 1  
293H 726873 PUSH BLOCK 1  
29E2 726355 ROCKER SWITCH 1  
29N3 726309 FLAT WASHER 1  

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

PARTS C10FL



Breakdown Re-Created by Allen R., 05-12-05 

6

Stand Parts List 

 
 
 

C10FL



Breakdown Re-Created by Allen R., 05-12-05 

7

Stand Parts List  C10FL 
Item 

# 
Code 

# 
DESCRIPTION NO 

USED 
Remarks 

2494 726352 CAUTION LABEL 2  
0CSE 726464 POWER CORD CLAMP 2  
0J9C 726498 SPRING WASHER 2  
0JBY 726505 PARALLEL PIN 2  
0K0T 726317 HEX. HD. SCREW AND WASHER M8*1.25-20 4  
0K7F 726555 CR. RE. ROUND WASHER HD. SCREW M5*0.8-8 2  
0K7L 726558 CR. RE. ROUND WASHER HD. SCREW M6*1.0-16 2  
0KJ7 726591 CAP HD. SQ.NECK BOLT M8*1.25-16 30  
0KMY 726603 HEX. NUT   M8*1.25-T=6.5 1  
0KPQ 726607 HEX. NUT 3/8*16UNC T=8 2  
0KQY 726617 NUT CHUCK   M8*1.25-T=8 4  
0KRR 726621 SERRATED TOOTHED HEXAGON FLANGE NUT M8*1.25，T=7.5 25  
10LF 726652 HEX. NUT M6*1.0，T=4 2  
10LU 726653 ADJUSTABLE FOOT 1  
22V0 726675 UPPER SUPPORT 1  
22V1 726676 BRACKET 3  
22V2 726677 BOTTOM SUPPORT BRACKET 1  
22V8 726678 BRACKET 1  
22V9 726679 BRACKET 1  
22VA 726680 PIVOT SUPPORT 2  
22VB 726681 CUSHION 3  
22VC 726682 UPPER SUPPORT 1  
22VK 726685 UPPER SUPPORT 1  
23A7 726722 HEX. HD. BOLT M8*1.25-60 2  
23DR 726730 DUST COLLECTOR 1  
23L3 726733 CASTER 2  
27G6 726773 CLAMP HANDLE 2  
28HP 726791 BRACKET 1  
28QJ 726816 UPPER SUPPORT 1  
291W 726872 RETAINING CLIP 2  

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 


